

Final Inspection Report

Product Description

Order Number	A190150510216
Client Name	
Inspection Date	Oct 28, 2019
Factory Name	
Product Category	Building & Decoration Materials
Product Name	SKY FLOAT GLASS
Style/Model Number	BLUE
P/O Number	
Order Quantity	580(PCS)
Actual Shipment Quantity	580(PCS)

Inspector(s)	Mr. Zhao(15557)
Inspection Started at	10:13:03 Oct 28, 2019GMT
Inspection Completed at	GMT
Sampling Standard	AQL Level S-4 (ANSI/ASQ Z1.4-2008)
Sample Size (PCS)	20

Summary

Client Requirements	
Remarks	<ol style="list-style-type: none">1. For the inspection, vendor provided packing list, reference sample.2. During inspection, 580pcs were packed into 20 crates, 100 % of the actual shipment quantity was packed.3. Below pending points were found during inspection, need client check and confirm:<ul style="list-style-type: none">-The color of bulk and reference sample were conformed

1. Factory Building

[Click here to view large photo](#)



Port(1/3)

[Click here to view large photo](#)



Port(2/3)

[Click here to view large photo](#)



Port(3/3)

2. Bulk Products

[Click here to view large photo](#)



Packed bulk(1/2)

[Click here to view large photo](#)



Packed bulk(1/3)

[Click here to view large photo](#)



Packed bulk(2/3)

3. Packing

[Click here to view large photo](#)



Packed(1/2)

[Click here to view large photo](#)



Packed(2/2)

[Click here to view large photo](#)



Label(1/3)

[Click here to view large photo](#)



Label(2/3)

[Click here to view large photo](#)



Label(3/3)

4. Style

[Click here to view large photo](#)



Product view-front

[Click here to view large photo](#)



Product view-front(1/3)

[Click here to view large photo](#)



Product view-front(2/3)

[Click here to view large photo](#)



Product view-front(3/3)

[Click here to view large photo](#)



Product view-front(1/2)

[Click here to view large photo](#)



Product view-front(2/2)

[Click here to view large photo](#)



Reference sample against bulk-bulk and reference sample-were conformed(1/5)

[Click here to view large photo](#)



Reference sample against bulk-bulk and reference sample-were conformed(2/5)

[Click here to view large photo](#)



Reference sample against bulk-bulk and reference sample-were conformed(3/5)

[Click here to view large photo](#)



Reference sample against bulk-bulk and reference sample-were conformed(4/5)

[Click here to view large photo](#)



Reference sample against bulk-bulk and reference sample-were conformed(5/5)

[Click here to view large photo](#)



Reference sample against bulk-bulk and reference sample-were conformed(1/4)

[Click here to view large photo](#)



Reference sample against bulk-bulk and reference sample-were conformed(2/4)

[Click here to view large photo](#)



Reference sample against bulk-bulk and reference sample-were conformed(3/4)

[Click here to view large photo](#)



Reference sample against bulk-bulk and reference sample-were conformed(4/4)

5. Measurement

[Click here to view large photo](#)



Product

size-Length-330cm-Width-214cm-Height-0.5(1/7)

[Click here to view large photo](#)



Product

size-Length-330cm-Width-214cm-Height-0.5(2/7)

[Click here to view large photo](#)



Product

size-Length-330cm-Width-214cm-Height-0.5(3/7)

[Click here to view large photo](#)



Product

size-Length-330cm-Width-214cm-Height-0.5(4/7)

[Click here to view large photo](#)



Product

size-Length-330cm-Width-214cm-Height-0.5(5/7)

[Click here to view large photo](#)



Product

size-Length-330cm-Width-214cm-Height-0.5(6/7)

[Click here to view large photo](#)



Product

size-Length-330cm-Width-214cm-Height-0.5(7/7)

End of Report